

Glucocorticoids in rheumatoid arthritis: balancing benefits and harm by leveraging the therapeutic window of opportunity

Michaël Doumen^{1,2}, Sofia Pazmino¹, Delphine Bertrand¹, René Westhovens^{1,2}, Patrick Verschueren^{1,2}

¹ Department of Development and Regeneration, Skeletal Biology and Engineering Research Centre, KU Leuven, Leuven, Belgium

² Rheumatology, KU Leuven University Hospitals Leuven, Leuven, Belgium

Correspondence to:

Michaël Doumen, MD

KU Leuven, Department of Development and Regeneration

ON IV Herestraat 49 - bus 805

3000 Leuven, Belgium

michael.doumen@kuleuven.be

ORCID iD: <https://orcid.org/0000-0001-6073-7635>

Word count: 3599

Statements and Declarations

Disclosures: The authors have no conflicts of interest to declare.

Funding: MD has received a Strategic Basic Research Fellowship grant from Fonds Wetenschappelijk Onderzoek (FWO) [grant number 1S85521N]. No financial funding was received for the study itself.

Abstract

Glucocorticoids have been available since the early 1950s and have since become an integral part of the management of rheumatoid arthritis (RA). Due to their rapid effect, glucocorticoids have an appealing profile for treating flares or as “bridging” agents in early RA. The efficacy of glucocorticoids to treat RA has been well established, both to control disease activity and to delay the progression of joint damage. However, despite their benefits, glucocorticoids have equally well-known adverse effects. It is generally accepted that long-term use of glucocorticoids, particularly at higher doses, is not advisable, and recent guidelines for the management of RA therefore either recommend against the use of glucocorticoids or suggest using them only as bridging therapy. Perceptions on the harmful effects of glucocorticoids remain, mainly based on observational studies. Prolonged glucocorticoid therapy at low doses is still highly prevalent in clinical practice, but recent data suggested a rather favourable risk-benefit balance for this strategy, even in senior patients. Balancing the benefits and risks of treating RA with glucocorticoids thus remains a somewhat controversial topic. Therefore, this narrative review outlines the historical and current position of glucocorticoids in the management of RA, while summarising recent evidence on their beneficial and detrimental effects. Furthermore, practical strategies for the current use and tapering of glucocorticoids in RA were formulated.

Keywords: rheumatoid arthritis, glucocorticoids, tapering, bridging, treat-to-target, window of opportunity

Highlights:

- Using glucocorticoids as bridging therapy for early RA provides important cost-effective benefits, from prompt inflammatory disease control to improvement in several patient-preferred outcomes.
- New prospective data offer nuance on the perceived harmful effects of glucocorticoids that have, until recently, mainly been based on observational studies.
- Clinicians should seek to balance the benefits and risks of treating RA with glucocorticoids, by actively encouraging timely tapering and by aiming for the lowest dose and the shortest duration necessary to achieve inflammatory disease control.

Introduction

Glucocorticoids have been available since the early 1950s and have become an integral part of the management of rheumatoid arthritis (RA)(1). A crucial advantage is their rapid effect, particularly compared to conventional synthetic (cs-) disease-modifying antirheumatic drugs (DMARDs) like methotrexate. Consequently, glucocorticoids have an appealing profile for treating flares or as “bridging” agents in early RA pending the effect of csDMARDs, a strategy that has seen widespread use since the COBRA trial was published in 1997(2).

The efficacy of glucocorticoids to treat RA is well-established, both to control disease activity and to delay the progression of joint damage(3,4). However, despite their benefits, glucocorticoids have equally well-known adverse effects, including hyperglycaemia, osteoporosis, cataract, infections and cardiovascular events(5). These adverse effects have long shaped the perception on glucocorticoids in RA, particularly since biologic (b-) and targeted synthetic (ts-) DMARDs have become available as treatment options. It is generally accepted that long-term use of glucocorticoids, particularly at higher doses, is not advisable, and recent guidelines for the management of RA therefore either recommend against the use of glucocorticoids(6) or suggest using them only as bridging therapy(7).

Perceptions on the harmful effects of glucocorticoids remain, mainly based on observational studies(8). Prolonged glucocorticoid therapy at low doses is still highly prevalent in clinical practice(9,10), but recent data from the pragmatic GLORIA trial suggested a rather favourable risk-benefit balance for this strategy, even in senior patients(11). Balancing the benefits and risks of treating RA with glucocorticoids thus remains a controversial topic.

In this narrative review, we will outline the historical and current position of glucocorticoids in the management of RA, while summarising recent evidence on their beneficial and detrimental effects. Finally, we will formulate practical strategies for the current use and tapering of glucocorticoids in RA.

The diverse anti-inflammatory effects of glucocorticoids

The development of glucocorticoids was the result of extensive work by biochemists at the Mayo Clinic, who first discovered “cortisone” as a necessary component to maintain life in adrenalectomised animals(12). It was promptly recognised that this compound provided potent anti-inflammatory effects, and the early 1950s saw cortisone eventually become widely available as semisynthetic glucocorticoids. More recently, delayed-release formulations have also been developed to tackle the nocturnal increase in proinflammatory cytokines that seemingly contributes to morning stiffness in RA, a strategy termed “chronotherapy”(13).

Glucocorticoids are steroids, lipophilic hormones, that are produced in the adrenal cortex through regulation by the hypothalamic-pituitary-adrenal axis(14). Because of their lipophilic structure, glucocorticoids can pass cellular membranes to bind to the glucocorticoid receptor in the cytosol of nucleated cells. The hormone-receptor complex is then translocated into the nucleus to bind to DNA-binding sites on different target genes, or glucocorticoid response elements.

Following this binding, glucocorticoids exert several genomic effects, by activating the transcription of anti-inflammatory and regulatory proteins (“transactivation”), and by inhibiting the expression of proinflammatory proteins (“transrepression”)(14). Interestingly, protein levels do not change directly after glucocorticoid administration, implying that these genomic mechanisms involve a certain delay. However, the rapid anti-inflammatory effects commonly reported with glucocorticoids point towards an additional contribution of non-

genomic effects. These rapid effects seem to depend on three different mechanisms: interactions with cellular membrane components, interactions with membrane-bound glucocorticoid receptors, and non-genomic effects mediated by the cytosolic glucocorticoid receptor(15). Together, glucocorticoids' genomic and non-genomic effects result in inhibition of inflammatory processes through various types of immune cells and their synthesis of cytokines and prostaglandins.

Glucocorticoids for RA: a brief history

Cortisone was first introduced into rheumatology at the Mayo Clinic, through a double-blind controlled study in patients with RA, resulting in spectacular clinical improvements(16). Although the early 1960s saw several trials confirm the efficacy of glucocorticoids for RA, even in daily doses as low as 7.5mg prednisone, side effects were also apparent and quickly dominated the perception on these drugs(17). Despite the overall conclusion that the optimal daily dose should not exceed 10mg prednisone, this low-dose approach was insufficiently adopted in practice and side effects continued to overshadow the benefits of glucocorticoids in RA for decades(12).

Only in the 1990s did important new evidence emerge, with several landmark papers that would give rise to two distinct approaches to treating RA with glucocorticoids: a continued low-dose approach and a bridging approach.

The continued low-dose approach

In 1995, a double-blind controlled study was published that compared prednisone at 7.5mg/day with placebo in early RA, while allowing for background treatment(18). The prednisone group showed improvements in joint pain, swelling, and damage over 2 years, confirming the results of the earlier trials from the 1960s. This pivotal study inspired several others in subsequent years to confirm the efficacy of low-dose prednisone in early RA over placebo, with or without concomitant DMARDs(19–21). More recently, the CAPRA-2 trial showed an equally clear efficacy for modified-release low-dose prednisone in a more established RA population(22).

Although trials like these have firmly established the clinical benefit of low-dose glucocorticoids in RA, uncertainty has remained regarding several key issues. First, concerns about cumulative glucocorticoid toxicity complicate their use in vulnerable patient populations. However, recent evidence has emerged through the pragmatic GLORIA trial, which purposely included patients with active, established RA aged 65 or above, with minimal exclusion criteria(11). Patients were randomised to receive either prednisolone 5mg daily or placebo for 2 years, as an add-on to other antirheumatic treatment. Although adverse events were indeed more common in the prednisolone group, they were mostly non-severe. Moreover, the trial's low-dose approach was clearly efficacious in this population, regarding both disease activity and radiographic progression, providing an overall favourable benefit-risk balance.

A second source of persisting uncertainty regarding low-dose glucocorticoids relates to their added benefit in patients treated with bDMARDs. Although evidence to support clinicians remains scarce, some guidance can be obtained from the recent SEMIRA trial(23). In this double-blind randomised controlled trial, patients with RA in stable low disease activity under tocilizumab and low-dose glucocorticoids were randomised to either continue prednisone at 5mg daily or to taper prednisone to discontinuation over 16 weeks. The trial's tapering scheme involved reducing prednisone by 1mg every 4 weeks, with reinstatement in case of

flare. Overall, patients who continued prednisone in addition to tocilizumab retained better disease control than patients who tapered, although two-thirds of participants in the tapering group eventually managed to discontinue prednisone without experiencing flares. These results suggest that low-dose glucocorticoids are indeed efficacious even when added to a bDMARD, although these benefits should be weighed against the possible side effects and those of alternative DMARD options on a case-by-case basis.

The bridging approach

Despite the efficacy of continued low-dose glucocorticoids, the benefits reported in earlier studies of this strategy were often not retained after stopping prednisone, especially when used in monotherapy(18). Therefore, a different approach to treating early RA with glucocorticoids was spearheaded by the COBRA trial, published in 1997(2). Inspired by emerging evidence that early introduction of DMARDs might be more effective than the traditional stepwise approach, COBRA aimed to achieve disease control early by leveraging the rapid effects of glucocorticoids, before tapering and discontinuing them when the slower-acting DMARDs would take effect. In this landmark study, patients with early RA were randomised to receive either sulphasalazine alone or a combination of sulphasalazine with methotrexate and a step-down scheme of glucocorticoids starting at 60mg prednisolone daily, tapered to discontinuation by week 28. The combination regimen showed superior disease control and suppressed radiographic progression more effectively and more rapidly than sulphasalazine alone. Moreover, this reduction in structural progression remained apparent in COBRA's long-term follow-up studies(24).

Numerous strategy trials, including BeST(25), tREACH(26), IMPROVED(27), CareRA(28), IDEA(29), COBRA-light(30), NORD-STAR(31) and ARCTIC(32), have since confirmed the efficacy of combining a step-down scheme of glucocorticoids with csDMARDs to treat early RA (Table 1). Interestingly, results from many of these trials suggest that this approach is equally effective at starting doses of glucocorticoids below those in COBRA, namely 30mg per day in CareRA(33) and COBRA-light(30), 15mg in tREACH(26) and ARCTIC(32), and 10mg in the recent CORRA trial(34). Moreover, the current evidence suggests that the efficacy of combining bridging glucocorticoids with csDMARDs is not surpassed by first-line use of bDMARDs when treating-to-target, particularly considering the additional costs(29,31).

Consequently, the bridging approach, combining a csDMARD like methotrexate with a step-down scheme of glucocorticoids, is currently recommended by the European Alliance of Associations for Rheumatology (EULAR) as the first-line treatment for early RA(7). However, these recommendations do add that glucocorticoids should be tapered as rapidly as feasible, while the yet-unpublished 2022 update further specifies that discontinuation should be the aim whenever possible.

Bridging to leverage the therapeutic window of opportunity

Using glucocorticoids as bridging therapy for early RA provides several important benefits. A key advantage of glucocorticoids is their rapid effect, making them a particularly attractive treatment option when prompt inflammatory disease control is warranted. This is especially important during the early phase of RA, since it has long been evident that delaying treatment is associated with impaired outcomes. Over time, this realisation has resulted in the concept of a "window of opportunity", a crucial time in early disease during which its progression can be more effectively modified by DMARDs(35). More recently, evidence is emerging to suggest that our interpretation of the window of opportunity could be extended to a crucial time

frame where treatment should not only be started, but during which this should also result in a clinically meaningful treatment response.

A window for sustained disease control

Firstly, a favourable course of disease activity during the early treatment of RA is often associated with a higher probability of long-term remission(36). A compelling example comes from the IMPROVED trial. In this trial, patients with early rheumatoid or undifferentiated arthritis were started on a bridging treatment of step-down prednisone with methotrexate, before being randomised to one of two different second-line treatments when remission was not achieved after 4 months(37). Patients who achieved early remission had significantly better outcomes over time, including higher proportions of long-term remission and drug-free remission. These findings were confirmed in more recent work from the Leiden group(38). Similarly, in the CareRA trial, lower disease activity at month 4 was associated with a higher probability of sustained remission over 2 years(39), and early treatment response is commonly associated with reduced radiographic progression(40).

Together, these results support the existence of an early window where achieving disease control improves the probability of retaining good long-term clinical outcomes.

A window for improved patient-reported outcomes

Crucially, a favourable treatment response within this window might also facilitate long-term improvements in patient-reported outcomes. For instance, less fatigue over up to 2 and 5 years of follow-up was reported for patients who achieved remission early in the ARCTIC and CareRA trials, respectively(41,42). Similarly, patients who were in remission after 4 months in IMPROVED had more favourable 5-year scores on the Health Assessment Questionnaire(37), and early remission in CareRA was associated with improved psychosocial wellbeing and self-efficacy after 1 and 2 years(43,44). Interestingly, additional mediation analyses on CareRA data suggested that early treatment response exerted its positive influence on long-term fatigue and psychosocial outcomes mostly through improvements in psychological aspects, rather than directly through improved inflammation(42,44). Stated differently, there might also be a “psychosocial window of opportunity” during which the achievement of early disease control leads to a more positive long-term outlook for patients regarding their disease.

Bridging glucocorticoids optimise chances to seize the window at personal and societal level

These results illustrate why clinicians should prioritise treatment strategies for early RA that allow for prompt inflammatory disease control. By including fast-acting agents like glucocorticoids in their first-line treatment, clinicians can maximise the probability of favourably affecting disease activity within the therapeutic window, leading to long-term benefits in disease control and overall patient wellbeing. These benefits even extend to a societal level, with a noteworthy example again coming from CareRA: patients who were treated with methotrexate and bridging glucocorticoids, rather than methotrexate alone, had a significantly lower risk of chronic analgesic consumption(45), and cost-effectiveness analyses also favoured the bridging approach(46).

Taken together, ample evidence supports that glucocorticoids, with their rapid effect, remain an important part of the initial treatment for early RA. However, recent guidelines from the American College of Rheumatology (ACR) and EULAR each in their own way recommend

restricting glucocorticoid use to short terms and low doses, for instance as part of a bridging approach with discontinuation whenever possible.

The downsides: glucocorticoid-related adverse effects

Ever since the earliest records of glucocorticoid use, side effects have been reported, which are usually dose and time dependent. Although the extensive list of possible glucocorticoid-related effects additionally includes cataract, myopathy and others, arguably the most important side effects are osteoporosis, cardiovascular and metabolic effects, and increased risk of infections(8).

Osteoporosis

Prolonged glucocorticoid use at daily doses >10mg prednisone has undisputed negative effects on bone health, increasing the risk of osteoporosis(47). However, the relationship between glucocorticoid use and bone mineral density (BMD) is also mediated by other aspects, including disease activity.

For instance, a recent observational study found no effects on BMD in patients with inflammatory rheumatic diseases for daily prednisone doses of ≤5mg, while doses of >7.5mg were negatively associated with BMD only for those patients in moderate or high disease activity(48). Moreover, short-term glucocorticoid bridging therapy was associated with limited bone loss over 4 years in the COBRA-light trial(49). Finally, increased fracture risk with glucocorticoids was mainly found in observational studies that did not fully account for differences in disease activity(50). In all, evidence suggests that at lower doses, the deleterious effects of glucocorticoids on bone health are offset by their beneficial effects on inflammatory disease control.

Cardiovascular and metabolic effects

Glucocorticoids have well-known detrimental effects on lipid metabolism and glucose homeostasis, contributing to hyperglycaemia and impaired cardiovascular outcomes. However, recent evidence suggests that these risks are mainly evident at daily doses of ≥5mg prednisone and at higher cumulative doses and longer durations(51). Moreover, managing cardiovascular and metabolic risk in RA additionally requires adequate control of inflammation, and the success of glucocorticoids in this regard might partially compensate for their detrimental effects on cardiovascular and metabolic health(52).

Infections

Glucocorticoids work by inhibiting the activity of various immune cells, necessarily increasing the risk of infections. A recent retrospective cohort study identified an increased risk of serious infections for patients with RA under stable DMARD treatment who were additionally treated with glucocorticoids(53). Although this risk was dose-dependent, small but significant effects were apparent even at daily doses <5mg prednisone. Other observational studies have shown similar associations, with risks usually depending on glucocorticoid dosage and duration(54).

Adverse effects particularly worrisome to patients

Research has additionally identified several glucocorticoid-related side effects that seem particularly worrisome to patients(55). Among others, these include fatigue, palpitations, and aesthetic changes like skin atrophy. To optimally manage glucocorticoid-associated side

effects, clinicians should therefore additionally consider adequate patient education and counselling, with emphasis on the patient's perspective.

Observational data and the GLORIA trial

Recent studies have shown that concerns about glucocorticoid-related side effects often exceed the published evidence, hampering the optimal use of these drugs(56,57). In part, this seems due to an overreliance on observational studies, which carry an inherent risk of confounding by indication(8). Conversely, randomised controlled trials have generally provided more reassuring safety data(47), but high-quality trials powered to detect adverse events were largely unavailable until recently.

This knowledge gap was the main rationale behind the GLORIA trial, which was not only statistically powered to detect safety signals, but also purposely included senior patients, who are more prone to experiencing adverse treatment effects(11). Consequently, GLORIA likely provides the most reliable evidence currently available to assess the safety of low-dose glucocorticoids in RA. Overall, the trial reported an increased proportion of patients with at least one adverse event (49% in the placebo group, 60% in the prednisolone group). However, this was mostly caused by mild to moderate infections, while no important differences were seen in other areas of possible concern. Given the trial's high-risk population, these results likely reflect a "worst-case scenario" for this dose and duration of glucocorticoid use. Moreover, some adverse effects, including bone loss, were seemingly counteracted by improved inflammatory disease control.

Together, the available evidence on the use of glucocorticoids in RA suggests that these drugs can provide a favourable balance of benefit and harm if they are used at the minimum dose and duration required to achieve disease control(47).

Balancing benefit and risk: from guidelines to clinical reality

The knowledge that many glucocorticoid-related side effects can be mitigated by restricting dosage or duration of use is reflected in the most recent ACR and EULAR guidelines for the management of RA. Specifically, the 2021 ACR guideline conditionally recommends initiating a csDMARD in monotherapy over a bridging approach with short-term glucocorticoids(6), while the 2019 update of the EULAR recommendations indicates that short-term glucocorticoids should be considered whenever a csDMARD is initiated or changed(7). However, the EULAR recommendations add to this that glucocorticoids should be "tapered as rapidly as clinically feasible", further expanded to "tapered and discontinued" in the soon-to-be-published 2022 update. Additionally, the 2022 EULAR recommendations will allow for glucocorticoids to be initiated at varying doses and routes of administration. Nevertheless, despite their differences, both US and European guidelines aim to avoid continued use of glucocorticoids.

Indeed, the probability of glucocorticoid treatment throughout follow-up for RA seems to have decreased since the early 2000s, and time trends over the past decades also show a clear decline in the mean dose that is used(58). However, long-term glucocorticoid use appears to still be widespread in routine RA care, and real-world practice patterns seem highly variable. For instance, several recent RA cohort studies have reported relatively high proportions of chronic glucocorticoid use. In the Canadian CATCH cohort, 30% of patients who received glucocorticoids still used them 2 years later(10), and up to 55% of patients treated with glucocorticoids in the French ESPOIR cohort continued them for more than 2 years(59).

These proportions are generally in stark contrast with data from clinical trials. A recent meta-analysis investigated the success rates of glucocorticoid tapering in clinical trials applying a bridging approach(60). In general, glucocorticoid discontinuation was mostly successful when protocolised, with only 10% of the patients who started bridging therapy in these trials still using glucocorticoids after 2 years. However, discontinuation rates were variable, ranging from approximately 40% after 1 year in both arms of the COBRA-light trial to 100% successful discontinuation after 1 year in arm 2 of the IMPROVED study. These differences illustrate that the success of glucocorticoid discontinuation seems to depend at least partly on the protocolised treatment steps(60).

In all, the current evidence from clinical trials, further corroborated by 5-year follow-up data from the CareRA and IMPROVED studies(33,37), suggests that successful discontinuation of glucocorticoids is feasible as long as clinicians actively encourage this, particularly when protocolised.

Stated differently, balancing the benefits and risks of glucocorticoid treatment in RA seems a realistic goal. A general approach to facilitate this could be:

1. Following EULAR recommendations, initiate treatment with a csDMARD, preferably methotrexate, and a step-down bridging scheme of glucocorticoids in a treat-to-target approach as soon as a diagnosis of RA is made. Based on recent evidence, daily starting doses of 30mg prednisone or less might be sufficient.
2. Timely tapering of glucocorticoids should be actively encouraged, aiming for discontinuation whenever possible. An attempt to taper glucocorticoids should be made in every patient who achieves low disease activity, through shared decision-making. Guidance on specific tapering regimens is still lacking, although a trial is currently underway (the STAR trial, NCT02997605). Pending the results of this trial, the only available guidance comes from the SEMIRA trial, during which tapering with 1mg/day every four weeks in patients on concomitant treatment with tocilizumab was feasible and safe in most cases.
3. However, clinicians should be aware that tapering glucocorticoids might not be successful for some patients, e.g., when treatment is complicated by multimorbidity or contraindications. In these cases, the recent evidence on the efficacy and relative safety of continued low-dose glucocorticoids suggests that the decision to switch to the next line of DMARDs should be weighed against the option of continuing glucocorticoids for a longer time at low doses, preferably ≤ 5 mg/day prednisone. In this decision, the side effects of b- or tsDMARDs as alternative options should also be considered on a case-by-case basis.
4. Finally, when glucocorticoid tapering is mostly unsuccessful due to pronounced morning symptoms, clinicians could consider glucocorticoid chronotherapy, evening dosing or splitting doses to twice daily, given the underlying physiology of nocturnal inflammation. In any case, the intention should be to aim for the lowest possible daily dose.

Conclusion

Glucocorticoids remain an effective treatment for RA, even in the age of b- and tsDMARDs. Their rapid effect and cost-effectiveness make them a particularly suitable option as part of bridging therapy for early RA, helping to achieve disease control early and thus leveraging the therapeutic window to improve long-term clinical, societal and psychosocial outcomes.

Recent evidence from clinical trials supports the feasibility of tapering glucocorticoids to discontinuation after the bridging phase, as long as clinicians actively encourage this and are guided by a protocol. Evidently, adverse effects are common and should be considered, but the current literature suggests a favourable balance of benefit and harm when glucocorticoids are used at the lowest dose and for the shortest duration necessary to achieve inflammatory disease control.

In other words, although timely tapering of glucocorticoids after the bridging phase should always be encouraged, continuing glucocorticoids at doses ≤ 5 mg prednisone could be considered as an alternative to DMARD escalation when tapering is not successful. In these cases, the known adverse effects of low-dose glucocorticoids should be weighed against those of specific DMARDs at the individual patient level, via a process of shared decision-making with the patient.

Table 1. Overview of randomised controlled trials applying a bridging approach with glucocorticoids in early rheumatoid arthritis.

<i>Trial (publication year)</i>	<i>Initial therapy</i>	<i>Glucocorticoid starting dose</i>	<i>Glucocorticoid tapering schedule</i>
COBRA (1997)(2)	<ul style="list-style-type: none"> ▪ Combination arm: GC + MTX (7.5mg/week) + SSZ (2g/day) ▪ Control arm: SSZ monotherapy 	Prednisolone 60mg/day (combination arm)	Tapered to 7.5mg/day over 7 weeks. Discontinuation after 28 weeks
BeST (2005)(25)	<ul style="list-style-type: none"> ▪ Arm 1: sequential csDMARD monotherapy ▪ Arm 2: step-up csDMARD combination therapy ▪ Arm 3: GC + MTX (7.5mg/week) + SSZ (2g/day) ▪ Arm 4: MTX (25-30mg/week) + infliximab 	Prednisone 60mg/day (arm 3)	Tapered to 7.5mg/day over 7 weeks. Discontinuation after 8 weeks depending on DAS
tREACH (2013)(26)	<ul style="list-style-type: none"> ▪ Arm 1: GC intramuscularly + MTX (25mg/week) + SSZ (2g/day) + HCQ (400mg/day) ▪ Arm 2: GC orally + MTX (25mg/week) + SSZ (2g/day) + HCQ (400mg/day) ▪ Arm 3: GC orally + MTX (25mg/week) 	<ul style="list-style-type: none"> ▪ Arm 1: methylprednisolone 120mg or triamcinolone 80mg ▪ Arm 2 & 3: 15mg/day 	Tapered to discontinuation over 10 weeks (arm 2 & 3)
IDEA (2014)(29)	<ul style="list-style-type: none"> ▪ Infliximab arm: infliximab + MTX (10mg/week) ▪ GC arm: GC intravenously + MTX (10mg/week) 	Methylprednisolone 250mg (GC arm)	-
IMPROVED (2014)(27)	All patients: GC + MTX (25mg/week).	Prednisone 60mg/day	Tapered to 7.5mg/day over 7 weeks. Discontinuation after 20 weeks depending on DAS
COBRA-light (2015)(30)	<ul style="list-style-type: none"> ▪ COBRA arm: high dose GC + MTX (7.5mg/week) + SSZ (2g/day) ▪ COBRA-light arm: moderate dose GC + MTX (25mg/week) 	<ul style="list-style-type: none"> ▪ COBRA arm: prednisolone 60mg/day ▪ COBRA-light arm: prednisolone 30mg/day 	<ul style="list-style-type: none"> ▪ COBRA arm: tapered to 7.5mg/day over 7 weeks ▪ COBRA-light arm: tapered to 7.5mg/day over 9 weeks ▪ Both arms: discontinuation after 32 weeks depending on DAS
CareRA (2015)(28)	<p>High-risk patients:</p> <ul style="list-style-type: none"> ▪ COBRA Classic: high dose GC + MTX (15mg/week) + SSZ (2g/day) ▪ COBRA Slim: moderate dose GC + MTX (15mg/week) 	<ul style="list-style-type: none"> ▪ COBRA Classic: prednisone 60mg/day ▪ COBRA Slim & COBRA Avant-Garde: prednisone 30mg/day 	<ul style="list-style-type: none"> ▪ COBRA Classic: tapered to 7.5mg/day over 7 weeks, further tapered from week 28

	<ul style="list-style-type: none"> ▪ COBRA Avant-Garde: moderate dose GC + MTX (15mg/week) + leflunomide (10mg/day) <p>Low-risk patients:</p> <ul style="list-style-type: none"> ▪ COBRA Slim ▪ Step-up monotherapy MTX 		<ul style="list-style-type: none"> ▪ COBRA Slim & COBRA Avant-Garde: tapered to 5mg/day over 6 weeks, further tapered from week 28 ▪ All arms: discontinuation after 34 weeks depending on DAS28
ARCTIC (2016)(32)	All patients: GC + MTX (25mg/week)	Prednisolone 15mg/day	Tapered to discontinuation over 7 weeks depending on DAS
NORD-STAR (2020)(31)	<ul style="list-style-type: none"> ▪ Arm 1: MTX (25mg/week) + either GC OR SSZ (2g/day) and HCQ (200mg/day) and intra-articular GC ▪ Arm 2: MTX (25mg/week) + certolizumab pegol ▪ Arm 3: MTX (25mg/week) + abatacept ▪ Arm 4: MTX (25mg/week) + tocilizumab 	Prednisolone 20mg/day (arm 1)	Tapered to 5mg/day over 9 weeks. Discontinuation after 9 months
CORRA (2022)(34)	<ul style="list-style-type: none"> ▪ Arm 1: high dose GC + MTX (15mg/week) ▪ Arm 2: low dose GC + MTX (15mg/week) ▪ Arm 3: MTX monotherapy (15mg/week) + placebo 	<ul style="list-style-type: none"> ▪ Arm 1: prednisolone 60mg/day ▪ Arm 2: prednisolone 10mg/day 	All arms: tapered to discontinuation over 12 weeks

References

1. Hoes JN, Jacobs JWG, Buttgerit F, Bijlsma JWJ. Current view of glucocorticoid co-therapy with DMARDs in rheumatoid arthritis. *Nat Rev Rheumatol*. 2010;6(12):693–702.
2. Boers M, Verhoeven AC, Markusse HM, van de Laar MAFJ, Westhovens R, van Denderen JC, et al. Randomised comparison of combined step-down prednisolone, methotrexate and sulphasalazine with sulphasalazine alone in early rheumatoid arthritis. *The Lancet*. 1997;350(9074):309–18.
3. Gøtzsche PC, Johansen HK. Short-term low-dose corticosteroids vs placebo and nonsteroidal antiinflammatory drugs in rheumatoid arthritis. *Cochrane Database of Systematic Reviews*. 2005;(3):CD000189.
4. Kirwan JR, Bijlsma JWJ, Boers M, Shea BJ. Effects of glucocorticoids on radiological progression in rheumatoid arthritis. *Cochrane Database of Systematic Reviews*. 2007;(1):CD006356.
5. Hoes JN, Jacobs JWG, Verstappen SMM, Bijlsma JWJ, van der Heijden GJMG. Adverse events of low- to medium-dose oral glucocorticoids in inflammatory diseases: A meta-analysis. *Ann Rheum Dis*. 2009;68(12):1833–8.
6. Fraenkel L, Bathon JM, England BR, St.Clair EW, Arayssi T, Carandang K, et al. 2021 American College of Rheumatology Guideline for the Treatment of Rheumatoid Arthritis. *Arthritis Care Res (Hoboken)*. 2021;73(7):924–39.
7. Smolen JS, Landewé RBM, Bijlsma JWJ, Burmester GR, Dougados M, Kerschbaumer A, et al. EULAR recommendations for the management of rheumatoid arthritis with synthetic and biological disease-modifying antirheumatic drugs: 2019 update. *Ann Rheum Dis*. 2020;79(6):685–99.
8. Luís M, Boers M, Saag K, Buttgerit F, da Silva JAP. The safety of glucocorticoids in the treatment of inflammatory rheumatic disease: new evidence. *Curr Opin Rheumatol*. 2022;34(3):179–86.
9. Hanly JG, Lethbridge L. Use of Disease-modifying Antirheumatic Drugs, Biologics, and Corticosteroids in Older Patients with Rheumatoid Arthritis over 20 Years. *J Rheumatol*. 2021;48(7):977–84.
10. Andersen KM, Schieir O, Valois M, Bartlett SJ, Bessette L, Boire G, et al. A Bridge Too Far? Real-World Practice Patterns of Early Glucocorticoid Use in the Canadian Early Arthritis Cohort. *ACR Open Rheumatol*. 2022;4(1):57–64.
11. Boers M, Hartman L, Opris-Belinski D, Bos R, Kok MR, da Silva JA, et al. Low dose, add-on prednisolone in patients with rheumatoid arthritis aged 65+: the pragmatic randomised, double-blind placebo-controlled GLORIA trial. *Ann Rheum Dis*. 2022;annrheumdis-2021-221957.
12. Conn DL. The Story Behind the Use of Glucocorticoids in the Treatment of Rheumatoid Arthritis. *Semin Arthritis Rheum*. 2021;51(1):15–9.
13. Cutolo M. Glucocorticoids and chronotherapy in rheumatoid arthritis. *RMD Open*. 2016;2:e000203.
14. Strehl C, Ehlers L, Gaber T, Buttgerit F. Glucocorticoids-All-Rounders Tackling the Versatile Players of the Immune System. *Front Immunol*. 2019;10:1744.
15. Cutolo M, Spies CM, Buttgerit F, Paolino S, Pizzorni C. The supplementary therapeutic DMARD role of low-dose glucocorticoids in rheumatoid arthritis. *Arthritis Res Ther*. 2014;16(Suppl 2):S1.

16. Hench PS, Kendall EC, Slocumb CH, Polley HF. The effect of a hormone of the adrenal cortex (17-hydroxy-11-dehydrocorticosterone: compound E) and of pituitary adrenocorticotrophic hormone on rheumatoid arthritis: preliminary report. *Ann Rheum Dis.* 1949;8(2):97–104.
17. A comparison of prednisolone with aspirin or other analgesics in the treatment of rheumatoid arthritis. A second report by the joint committee of the Medical Research Council and Nuffield Foundation on clinical trials of cortisone, ACTH, and other therape. *Ann Rheum Dis.* 1960;19:331–7.
18. Kirwan JR. The effect of glucocorticoids on joint destruction in rheumatoid arthritis. The Arthritis and Rheumatism Council Low-Dose Glucocorticoid Study Group. *New England Journal of Medicine.* 1995;333(3):142–6.
19. Wassenberg S, Rau R, Steinfeld P, Zeidler H. Very low-dose prednisolone in early rheumatoid arthritis retards radiographic progression over two years: A multicenter, double-blind, placebo-controlled trial. *Arthritis Rheum.* 2005;52(11):3371–80.
20. Svensson B, Boonen A, Albertsson K, van der Heijde D, Keller C, Hafström I. Low-dose prednisolone in addition to the initial disease-modifying antirheumatic drug in patients with early active rheumatoid arthritis reduces joint destruction and increases the remission rate: A two-year randomized trial. *Arthritis and Rheumatology.* 2005;52(11):3360–70.
21. Bakker MF, Jacobs JWG, Welsing PMJ, Verstappen SMM, Tekstra J, Ton E, et al. Low-dose prednisone inclusion in a methotrexate-based, tight control strategy for early rheumatoid arthritis. *Ann Intern Med.* 2012;156(5):329–39.
22. Buttgereit F, Mehta D, Kirwan J, Szechinski J, Boers M, Alten RE, et al. Low-dose prednisone chronotherapy for rheumatoid arthritis: A randomised clinical trial (CAPRA-2). *Ann Rheum Dis.* 2013;72(2):204–10.
23. Burmester GR, Buttgereit F, Bernasconi C, Álvaro-Gracia JM, Castro N, Dougados M, et al. Continuing versus tapering glucocorticoids after achievement of low disease activity or remission in rheumatoid arthritis (SEMIRA): a double-blind, multicentre, randomised controlled trial. *The Lancet.* 2020;396(10246):267–76.
24. van Tuyl LHD, Boers M, Lems WF, Landewé RB, Han H, van der Linden S, et al. Survival, comorbidities and joint damage 11 years after the COBRA combination therapy trial in early rheumatoid arthritis. *Ann Rheum Dis.* 2010;69(5):807–12.
25. Goekoop-Ruiterman YPM, de Vries-Bouwstra JK, Allaart CF, van Zeben D, Kerstens PJSM, Hazes JMW, et al. Clinical and radiographic outcomes of four different treatment strategies in patients with early rheumatoid arthritis (the BeST study): A randomized, controlled trial. *Arthritis Rheum.* 2005;52(11):3381–90.
26. de Jong PHP, Hazes JM, Barendregt PJ, Huisman M, van Zeben D, van der Lubbe PA, et al. Induction therapy with a combination of DMARDs is better than methotrexate monotherapy: First results of the tREACH trial. *Ann Rheum Dis.* 2013;72(1):72–8.
27. Heimans L, Wevers-de Boer KVC, Visser K, Goekoop RJ, van Oosterhout M, Harbers JB, et al. A two-step treatment strategy trial in patients with early arthritis aimed at achieving remission: The improved study. *Ann Rheum Dis.* 2014;73(7):1356–61.
28. Verschueren P, de Cock D, Corluy L, Joos R, Langenaken C, Taelman V, et al. Methotrexate in combination with other DMARDs is not superior to methotrexate alone for remission induction with moderate-to-high-dose glucocorticoid bridging in early rheumatoid arthritis after 16 weeks of treatment: the CareRA trial. *Ann Rheum Dis.* 2015 Jan 1;74(1):27–34.

29. Nam JL, Villeneuve E, Hensor EMA, Conaghan PG, Keen HI, Buch MH, et al. Remission induction comparing infliximab and high-dose intravenous steroid, followed by treat-to-target: A double-blind, randomised, controlled trial in new-onset, treatment-naive, rheumatoid arthritis (the IDEA study). *Ann Rheum Dis*. 2014;73(1):75–85.
30. ter Wee MM, den Uyl D, Boers M, Kerstens P, Nurmohamed M, van Schaardenburg D, et al. Intensive combination treatment regimens, including prednisolone, are effective in treating patients with early rheumatoid arthritis regardless of additional etanercept: 1-year results of the COBRA-light open-label, randomised, non-inferiority trial. *Ann Rheum Dis*. 2015;74(6):1233–40.
31. Hetland ML, Haavardsholm EA, Rudin A, Nordström D, Nurmohamed M, Gudbjornsson B, et al. Active conventional treatment and three different biological treatments in early rheumatoid arthritis: Phase IV investigator initiated, randomised, observer blinded clinical trial. *The BMJ*. 2020;371:m4328.
32. Haavardsholm EA, Aga AB, Olsen IC, Lillegraven S, Hammer HB, Uhlig T, et al. Ultrasound in management of rheumatoid arthritis: ARCTIC randomised controlled strategy trial. *The BMJ*. 2016;354:i4205.
33. Stouten V, Westhovens R, Pazmino S, de Cock D, van der Elst K, Joly J, et al. Five-year treat-to-target outcomes after methotrexate induction therapy with or without other csDMARDs and temporary glucocorticoids for rheumatoid arthritis in the CareRA trial. *Ann Rheum Dis*. 2021;80:965–73.
34. Krause D, Mai A, Klaassen-Mielke R, Timmesfeld N, Trampisch U, Rudolf H, et al. The efficacy of short-term bridging strategies with high- and low-dose prednisolone on radiographic and clinical outcomes in active early rheumatoid arthritis: a double-blind, randomized, placebo-controlled trial. *Arthritis & Rheumatology*. 2022;Epub.
35. van Nies JAB, Krabben A, Schoones JW, Huizinga TWJ, Kloppenburg M, van der Helm-Van Mil AHM. What is the evidence for the presence of a therapeutic window of opportunity in rheumatoid arthritis? A systematic literature review. *Ann Rheum Dis*. 2014;73(5):861–70.
36. Aletaha D, Funovits J, Keystone EC, Smolen JS. Disease activity early in the course of treatment predicts response to therapy after one year in rheumatoid arthritis patients. *Arthritis and Rheumatology*. 2007;56(10):3226–35.
37. Akdemir G, Heimans L, Bergstra SA, Goekoop RJ, van Oosterhout M, van Groenendael JHLM, et al. Clinical and radiological outcomes of 5-year drug-free remission-steered treatment in patients with early arthritis: IMPROVED study. *Ann Rheum Dis*. 2018;77(1):111–8.
38. Verstappen M, Niemantsverdriet E, Matthijssen XME, le Cessie S, van der Helm-van Mil AHM. Early DAS response after DMARD-start increases probability of achieving sustained DMARD-free remission in rheumatoid arthritis. *Arthritis Res Ther*. 2020;22:276.
39. Doumen M, de Cock D, Pazmino S, Bertrand D, Joly J, Westhovens R, et al. Psychosocial burden predicts sustained remission in early rheumatoid arthritis: unraveling the complex interplay of wellbeing and disease activity. *Arthritis Care Res (Hoboken)* [Internet]. 2021 Dec 20;Online:ahead of print. Available from: <https://doi.org/10.1002/acr.24847>
40. Smolen JS, van Vollenhoven RF, Florentinus S, Chen S, Suboticki JL, Kavanaugh A. Predictors of disease activity and structural progression after treatment with adalimumab plus methotrexate or continued methotrexate monotherapy in patients

- with early rheumatoid arthritis and suboptimal response to methotrexate. *Ann Rheum Dis.* 2018;77(11):1566–72.
41. Holten K, Paulshus Sundlisater N, Lillegraven S, Sexton J, Nordberg LB, Moholt E, et al. Fatigue in patients with early rheumatoid arthritis undergoing treat-to-target therapy: predictors and response to treatment. *Ann Rheum Dis.* 2022;81(3):344–50.
 42. Doumen M, Pazmino S, Bertrand D, Cock D de, Joly J, Westhovens R, et al. Longitudinal trajectories of fatigue in early RA: the role of inflammation, perceived disease impact and early treatment response. *Ann Rheum Dis.* 2022;Epub.
 43. van der Elst K, Verschueren P, Stouten V, Pazmino S, de Groef A, de Cock D, et al. Patient-Reported Outcome Data From an Early Rheumatoid Arthritis Trial: Opportunities for Broadening the Scope of Treating to Target. *Arthritis Care Res (Hoboken).* 2019;71(12):1566–75.
 44. Doumen M, de Cock D, Pazmino S, Bertrand D, Joly J, Westhovens R, et al. Treatment response and several patient-reported outcomes are early determinants of future self-efficacy in rheumatoid arthritis. *Arthritis Res Ther.* 2021;23(1):269.
 45. Pazmino S, Boonen A, de Cock D, Stouten V, Joly J, Bertrand D, et al. Short-term glucocorticoids reduce risk of chronic NSAID and analgesic use in early methotrexate-treated rheumatoid arthritis patients with favourable prognosis: Subanalysis of the CareRA randomised controlled trial. *RMD Open.* 2021;7(2):e001615.
 46. Pazmino S, Boonen A, Stouten V, de Cock D, Joly J, van der Elst K, et al. Two-year cost-effectiveness of different COBRA-like intensive remission induction schemes in early rheumatoid arthritis: A piggyback study on the pragmatic randomised controlled CareRA trial. *Ann Rheum Dis.* 2020;79:556–65.
 47. Strehl C, Bijlsma JWJ, de Wit M, Boers M, Caeyers N, Cutolo M, et al. Defining conditions where long-term glucocorticoid treatment has an acceptably low level of harm to facilitate implementation of existing recommendations: Viewpoints from an EULAR task force. *Ann Rheum Dis.* 2016;75(6):952–7.
 48. Wiebe E, Huscher D, Schaumburg D, Palmowski A, Hermann S, Buttgerit T, et al. Optimising both disease control and glucocorticoid dosing is essential for bone protection in patients with rheumatic disease. *Ann Rheum Dis.* 2022;Epub.
 49. Lucassen MJJ, ter Wee MM, den Uyl D, Konijn NPC, Nurmohamed MT, Voskuyl AE, et al. Long-term effects on bone mineral density after four years of treatment with two intensive combination strategies, including initially high dose prednisolone, in early rheumatoid arthritis patients: the COBRA-light trial. *Osteoporosis International.* 2021;32:1441–9.
 50. Abtahi S, Driessen JHM, Burden AM, Souverein PC, van den Bergh JP, van Staa TP, et al. Low-dose oral glucocorticoid therapy and risk of osteoporotic fractures in patients with rheumatoid arthritis: a cohort study using the Clinical Practice Research Datalink. *Rheumatology (Oxford).* 2022;61(4):1448–58.
 51. Ocon AJ, Reed G, Pappas DA, Curtis JR, Kremer JM. Short-term dose and duration-dependent glucocorticoid risk for cardiovascular events in glucocorticoid-naive patients with rheumatoid arthritis. *Ann Rheum Dis.* 2021;80(12):1522–9.
 52. Ferguson LD, Sattar N, McInnes IB. Managing Cardiovascular Risk in Patients with Rheumatic Disease. *Medical Clinics of North America [Internet].* 2021;105(2):247–62. Available from: <https://doi.org/10.1016/j.mcna.2020.09.010>

53. George MD, Baker JF, Winthrop K, Hsu JY, Wu Q, Chen L, et al. Risk for Serious Infection With Low-Dose Glucocorticoids in Patients With Rheumatoid Arthritis : A Cohort Study. *Ann Intern Med.* 2020;173(11):870–8.
54. Bechman K, Halai K, Yates M, Norton S, Cope AP, Hyrich KL, et al. Nonserious Infections in Patients With Rheumatoid Arthritis: Results From the British Society for Rheumatology Biologics Register for Rheumatoid Arthritis. *Arthritis & Rheumatology.* 2021;73(10):1800–9.
55. van der Goes MC, Jacobs JWG, Boers M, Andrews T, Blom-Bakkers MAM, Buttgereit F, et al. Patient and rheumatologist perspectives on glucocorticoids: An exercise to improve the implementation of the European League Against Rheumatism (EULAR) recommendations on the management of systemic glucocorticoid therapy in rheumatic diseases. *Ann Rheum Dis.* 2010;69(6):1015–21.
56. Santiago T, Voshaar M, de Wit M, Carvalho PD, Buttgereit F, Cutolo M, et al. Patients' and rheumatologists' perspectives on the efficacy and safety of low-dose glucocorticoids in rheumatoid arthritis - An international survey within the GLORIA study. *Rheumatology (Oxford).* 2021;60(7):3334–42.
57. Meyfroidt S, Hulscher M, de Cock D, van der Elst K, Joly J, Westhovens R, et al. A maximum difference scaling survey of barriers to intensive combination treatment strategies with glucocorticoids in early rheumatoid arthritis. *Clin Rheumatol.* 2015;34(5):861–9.
58. Pincus T, Sokka T, Castrejón I, Cutolo M. Decline of mean initial prednisone dosage from 10.3 to 3.6 mg/day to Treat rheumatoid arthritis between 1980 and 2004 in one clinical setting, with long-term effectiveness of dosages less than 5 mg/day. *Arthritis Care Res (Hoboken).* 2013;65(5):729–36.
59. Roubille C, Coffy A, Rincheval N, Dougados M, Flipo RM, Daurès JP, et al. Ten-year analysis of the risk of severe outcomes related to low-dose glucocorticoids in early rheumatoid arthritis. *Rheumatology (Oxford).* 2021;60(8):3738–46.
60. van Ouwkerk L, Palmowski A, Nevins IS, Buttgereit F, Verschueren P, Smolen JS, et al. Systematic literature review of observational cohorts and clinical trials into the success rate of glucocorticoid discontinuation after their use as bridging therapy in patients with rheumatoid arthritis. *Ann Rheum Dis.* 2022;81(7):937–43.